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DATE OF ISSUE(Z 84 X1) : 2017-11-11 = a A]‘._O_' tg Ai HYL"-ID n I
CONTRACT(P/O) NO.(HItE1S)

T A e MILL TEST CERTIFICATE STEEL

: F170600262
COMMODITY(HIZ2) © ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 EMNET: %E%EM 23 gBEkE '.-‘DEUI ¢
= _ - . Yeompo-ro, Buk-gu, Ulzan, Korea
SPECIFICATION(MIZ72) . ASTMAS3B CUSTOMER(22H AH): QEH%%V\O]—A]- ("Xl‘)
Hydostatic Tensie Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DW.T Test( C)
Test Tensie Strength CWN Impact Test('C)
TYPE TOTAL ensie Yield Y/R Max. P2 o
oF Size PCS WEIGHT LENGTH o0 Fase | Wed | Stengh | mete | L Value Absorbed Energy(Joue) Shea|  ShearAea%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure[Time| § § w2 Area
END (22 xS x200]) #2| MPa | MPa | MPa | % | % [*3 53 | g tlefsfagfen| t [2 |as
- pecimen
Min. 415 415 240 27 :
B =) (KG) F) PSI |SEC Size
al Max. Ciriteria * In the case of 10x10)
1 EB BE 14" X 0312 " X 20177 F 45 18,795 907.965 SQ40429 A | 5 T 447 453 312 40
TOTAL 45 18,795 907.965
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test H..C Test Remark
- M ) M3 ) If Collapse S.C. - —
Spec. cls|¥ile|s|a|n|c|m]|v| 3 2n Coating | PO UEE | B | cr | o | osm PRSI N Tyre ofine endl@®)
No.|  HeatNo. sal 2 2 2 | 33|22 ]z2]3] 3] 3 Time | Resut|  psi % % | % EBERW Biack BE:Bevel End
Min #%2) L: Longitudingl, T: Transverse
Vo 2 T o5& o o T 20 T 0 & oo %3) B: Base, W: Weld unt?, H: Heat Affected Zone
] 7 T8 ] 5 ” 3 3%4) H: Heat(Ladle) Analysis, P: Product Analysis
ol 18 : p » . » : 5 » : o 37) For each reduction of 0.01% below the specified C mex.
an increase of 0.06% Mn above the specified max.
Pl 7 1 46 1 4 2 1 3 2 1 & wil be pemitted up to a max. of 1.65%
3%10) CM3=Cu+NH#Cr+Mo+V
3 SPEC YEAR — ASTM A53(2012ED)
Non-Destructive Test Flattening / . .
Heat Treatment un Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. = 3
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* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) % QRcode scanner App : 'QReal'




